S-RTS-HE/28HE-JAI-3

RTS-HE/28HE SERIES BOILER
JACKET ASSEMBLY
INSTRUCTIONS

TO STEAMFITTER
NOTE: READ THESE INSTRUCTIONS CAREFULLY. THEY
WILL SAVE YOU TIME IN ASSEMBLING BOILER PROPERLY.

THESE INSTRUCTIONS TO BE LEFT WITH THE BOILER FOR REFERENCE PURPOSES.

u
Smlth TEL. (413) 562-9631 - FAX (413) 562-3799 W‘/ﬁ

sssssssssssssss TEL. (905) 670-5888 - FAX (905) 670-2883 MADE IN THE USA



RTS-HE/28HE SERIES BOILER JACKET INSTRUCTIONS
Jacket Schedule (Table 1)

H-1 CARTON H-2 CARTON H-4-1 CARTON H-4-2 CARTON
FRONT CEAR 1o LEFT SIDE RIGHT SIDE RIGHT SIDE
PANELS | PANELS PANELS PANELS PANELS PANELS
DWG. 103-23 | DWG. 103-24 DWG. 103-22 4-18 SECT. 4-12 SECT. 13-1 SECT.
DWG. 103-20 DWG. 103-21 DWG. 103-21
: o & &
s = g A 2 g|g ¢ el
o| & |I/22E e e Il vl bl el KRR = B e i = o e ) ] - e e i e e N <
%5““—‘-‘-& 5 75T Im I IEIRIRIge 5 |55 55 2exxEEEy B |EEEEEEy
= S = =22 g = TE g T E
5| 8 S 8 . 8 E 8 2
3 55545 1] |1 T7 [18|55675 | 1 T8 |11 7
[ 5| 55546 1)1 111 ]20]55576] 2 10/ 1 11 1)1
6 55547 |1 |11 111 [22]56577] 1|1 0] (11 (1] [1]1
7 55648 1| |1 |1 T[1 [22|55678| |2 0 (111 (11
B 55549 | 1| | 1 T (11 (2255579 2| |1 14| (112 |11
9 THE H-1C CARTON, 55550 | 1 1 1111 ]22(55580] 1 |1 [ 1] |14 |1 [1[1][1[1]1
10 WHIGH CONSISTS OF 55651 | 1|1 T[1[1 [24/55581] |21 |16/ 1] [1|2|1]1]1
47 | 55544 | ONE (1) EACH OF THE 55552| |11 |2 1[1 28/55682| 2 | |2| |20/1] |1]4| |11
12 ABOVE LISTED ITEMS, | 4 1 111 (2855583 1 12| [20(1 |113]1 11
12 IS THE SAME FOR ALL
13 S1ZE BOILERS 55654 | 1|1 2| [1[1|28|55584| |2 2| |22 55590 1] |1]5] [1]1
14 55555| | 1|1 11112855585 2| |3| |24 55601 (1| |14 111
15 55656 | 1|1 211 |28(56586| 2 |2 1| |24 55692 1| |13 2|11
16| 55657 | 11 (1] | 11|11 |3255587]4| |2| |28 55593| 1| | 151 |1]1
17 55558| | 1|1 2| |2 | 113656588 |41 |28 55504 (1| |17 |11
18 55659 | 11 |2| | 1|1]|1|136/55589] 33 30 555951 |16 1|11
H-1 BAG OF HARDWARE H-2-1 S.M. SCREW BAG
ary DESCRIPTION
20 | #10X 1/2 SLOT HEX WASHER HD. S.M. SCR., Z.P. #10 X 1/2" SLOT HEX WASHER HD. S.M. SCR. ZP.
8 | 1/4-20 X 1/2 SLOT RD. HD. MACH. SCREW, Z.P. (FOR QTY. SEE TABLE)
8 | 1/4-20 X 3/4" SLOT RD. HD. MACH. SCREW, Z.P.
8 | 1/41.D. WASHER, ZP.
H-3 CARTON
UPPER LOWER
CHANNELS CHANNELS
DWG. 103-19 DWG. 103-18
=] =] w ‘é::J
% | | = oc| |l ool 2w % g @ E o NI
N A AR A N A A A I R R E R R P P A N b A A R b B D b b Bt e
SR EEEEEE R EEEE B EEE R R R R R R R SRS RS
5| = 235
7] ) =
7 (55560 2 2
5 55561 2 2
6 55562 2 2
7 (55563 2 2
8 (55564 | 2 | 2 121 2
9 (55565 212 21 2
10 (55566 202 T[2[1 2
11 (55567 11 111 T[i[2[1 2
12 (55568 22 11121 4
13 (55569 BE AEIREREIAE 2
14 (55570 22 T2 1 2
15 55571 222 21242 2 2
16 [55572 202 |2 2242 4 2
17 55573 2 22 212 |2 4 2
18 55574 2 22 21242 2 2
* 2 RIGHT HAND CHANNELS
H-3C BAG OF HARDWARE 2 LEFT HAND CHANNELS
ary DESCRIPTION
20 | 1/4-20 X 1/2" SLOT. RD. HEAD MACH. SCREW, Z.P.
16| 1/4-20 HEX NUT, ZP.
20 | 1/4'1.D. WASHER, ZP.
4| 5/8'1.0. STD. WASHER




RTS-HE/28HE SERIES BOILER JACKET INSTRUCTIONS

Boiler Assembly

The boiler must be completely assembled on the base angles
supplied by Smith Boilers. The base angles are drilled and
tapped to accommodate the lower jacket channels. Blocks of
assembled sections are shipped on 6" or 8" channel iron from
the factory.

Controls, Gauges and Piping Installations

Any controls or gauges to be located on the front face of
boiler and the steam gauge glass MUST BE INSTALLED
IMMEDIATELY AFTER THE FRONT PANEL F1 IS IN
POSITION, (FOR EASE OF ASSEMBLY). All other piping and
control connections may be made prior to the jacket installation.
Leave ample room to add and remove panels when necessary.

Burner Installation:

The burner can be installed first as long as the front panel F2
(H-1 CTN.) is installed between the front section and the
burner mounting plate (See Figure 1). Apply two coats of spray
adhesive (X-1 CTN.) supplied with the boiler to the rope grove
on burner mounting plate. Allow time for the first coat to dry
before applying the second coat. When the second coat is tacky
lay the 3/8 rope (X-1 CTN.) into the rope groove and press in
place. Screw the (4) 7/16-14 x 2 1/2" studs (X-1 CTN.) into the
front section of the boiler. Next install the burner mounting plate
insulation block (CTN. #69645) in the burner opening in the
front section of the boiler. The notched observation port must
be situated on the top left side of burner opening. Position the
F2 front jacket panel over the four studs with the solid insulated
panel on the bottom. Align the four holes in the burner mounting
plate with the 7/16" studs and force the insulation block inward
until the studs extends far enough through the burner mounting
plate holes to mount the washers and 7/16-14 nuts (X-1 CTN.).
When completed tighten the four 7/16-14 nuts.

JACKET ASSEMBLY

Lower Channels

4 through 7 section boilers have one-piece lower channels
(H-3 CTN.), 8 through 14 section boilers have two-piece lower
channels (H-3 CTN.) and 15 through 18 section boilers have
a three-piece lower channel per side (H-3 CTN.). The center
lower channels for the 15 through 18 section boilers have slots
for mounting to the base angle only. Locate the lower channels
and layout along the outside of base angles so that the 5/16"
hole(s) on the ends of the channels are to the front and back of
the base angles. Mount the lower channels through the slots to
the tapped holes in the base angle with 1/4-20 x 1/2" round head
machine screws and washers. (H-1 Bag in H-1CTN. for 4 to 7
section boilers and additional hardware in H-3C Bag(s) in H-3
CNT. when shipped with 8 to 18 section boilers).

Front Panel

Position the front panel F1 (H-1CTN.) over the front section and
in front of panel F2 and place over the lower channels so that
the edges of the lower channels are inside the side edges of the
F1 panel and in front of the retaining clip. Align holes in the F1
panel to the holes in the lower channels (see Figure 2) and F2
and fasten with (15) hex head sheet metal screws (Hardware
in H-1Bag in H-1 CTN.). If the burner mounting plate is not
installed at this time you can fasten F2 to F1 before mounting
to the lower channels. REMEMBER TO INSTALL ALL
CONTROLS AND GAUGES TO FRONT FACE OF BOILER AT
THIS TIME. Temporally support the front panel while installing
upper channels between the front and rear panels.

Rear Panel

Locate the rear panel B1 (H-1 CTN.) and place over the rear
of lower channels so that the edges of the lower channels
are inside the side edges of the rear panel and in front of the
retaining clip (see Figure 2). Align holes in lower channels and
the rear panel and fasten with (2) hex head sheet metal screws
(H-1Bag). Temporally support the rear panel while installing the
upper channels between the front and rear panels.

UPPER CHANNELS

4 through 7 section boilers

Boilers from 4 through 7 sections have one piece upper
channels (H-3 CTN.). The upper channels are to be mounted
between the top of the inside of the front jacket panel and the
top of the inside of the rear jacket panel. Align the holes on
the topside of Jacket panels with the weld nuts on the upper
channels and fasten with (8) 1/4-20 x 3/4" slotted round head
machine screws and washers. (H-1 Bag).

8 through 18 section boilers

Boilers from 8 through 18 sections have two to three piece upper
channels (H-3 CTN.). The channels are supported at their joints
by splice angles (H-3 CTN.) and support brackets (H-3 CTN.),
(see Figure 3). Align the upper channels on the floor with the
5/16" holes on the flat side of channels to face the front and back
of boiler. Align the holes in the splice angle to the hole on the
inside of the upper channels. Assemble the upper channels on
the floor with splice angles using (8) 1/4-20 x 1/2” round head
machine screws, per joint, with nuts and washers (hand tighten
only). Mount the upper channel assemblies between the front
jacket panel and the rear panel. Align the holes on the topside of
front and rear jacket panels with the weld nuts on upper channels
and fasten with (8) 1/4-20 x 3/4" slotted round head machine
screws and washers. Line up the support brackets with splice
angles and closest corresponding draw rods that will allow
overlapping of the support bracket and the splice angle. Remove
as many of the 1/4-20 machine screw as necessary from the
inside edges of splice angle to fasten the support bracket. (H-1
Bag and H-3C Bag(s) in H-3 CTN.).

Important;

Loosen the nuts on draw rods to install the left and right support
brackets behind the washer on draw rods. Level upper channels
and re-tighten draw rod nuts immediately to 40 ft. Ibs. on the left
draw rods and to 125-ft. Ibs. on the right draw rods. Re-install
the machine screws through the support bracket splice angle
and upper channels. On some size boilers the slots in the
support bracket used for mounting to the upper channels and
splice angles might not line up with all the holes in the upper
channels and splice angles.

Side Panels

Install side panels by inserting the tops into the grooves in
the top channels first and then sliding the panels down into
the groove made by the lower channel. The solid LH panels
(H-4-1 CTN.) go on the left-hand side. The RH panels, (H-4-1
CTN. & H-4-2 CTN.), with the knockouts go on the right-hand
side in their corresponding locations (See Figure 4).

Top Panels

Lay out T top panels (H-2 CTN.), such that the knockouts and
openings agree with the assembled boiler. After lay out has
been checked remove the necessary knockouts and install
panels. Fasten top panels to side rails using sheet metal screws
(2 to 4 per panel). The top panel T3 gets fastened to the inside
top of rear panel near large opening (See Figure 4). (Hardware
in H-2-1 Bag in H-2 CTNS.).

Knockout Covers.

Place necessary knockout cover plates over exposed areas;
fasten with sheet metal screws that are supplied. Cover plates
goto F1, RH1, RH2, RH4, T1, T2, and T3 (H-4-1 CNT. & H-4-2
CTN.). The knockout cover plate, F3 (H-1 CNT.), for the front
panel must be installed inside of the panel. Knockout cover
plate for the RH1 and the RH2 panels also fastens to the side
of the F1 panel.

This completes the jacket assembly.

PAGE 3



PAGE 4

1/4-20 S.S. HEXNUT
AND S.S. FENDER WASHER

FRONT SECTION
Figure 1 \

7/16-14 X 2 1/2" STUDS

BURNER

BURNER
INSULATION
BLOCK

ROPE SEAL
-
i's
-
[ 2
-
I'g
-
[
BURNER
MOUNTING
PLATE
b
LS 7116-14
HEX NUT
AND WASHER
Figure 2 Figure 3
SIDE OF EITHER /\/ UPPER CHANNELS
FRONT OR BACK PANE\
UPPER CHANNEL
[ SPLICE ANGLE
I
SHEET METAL
SCREW
RETAINING CLIP
LOWER CHANNEL
DETAIL A
SCALE 1/4
]
Al a
DETAIL A
SCALE1:1

. T3 COVER
Figure 4 T4
T5
T1 T6
T2 T7 /
COVER N

B \ ° / )
u {
t:i\ o >

UPPER
CHANNELS

SPLICE
PIECES
SUPPORT

BRACKETS

A\Y
=

<
>( \ RH4

RH4

/ COVER

BASE ANGLES
(NOT INCLUDED)

{WITH JACKET}
RH1 /
RH2

COVER




